Model:RARO 200C | 9
Feeding hopper




Feeding hopper

No Art Name Qty
1 U200-00037 Feed hopper 1
2 U455-00013 Lock nut - M6 8
3 U200-00038 Pressure plate 1
4 U537-00094 Bolt - M6x16 3
5 U456-00020 Bolt - M6x18 3
6 U200-00039 Pressure plate 2 1
7 U455-00044 Washer - M6 6
8 U200-00040 Rubber leather 1
9 U455-00061 Flat washer - M8 5
10 U455-00007 Lock nut - M8 5




Model:RARO 200C

Blade box

14




Blade box

No Art Name Qty
1 U537-00111 Lock nut - M10 2
2 U200-00019 Rear blade box 1
3 U455-00029 Flat washer - M10 12
4 UT160-00083 Bolt - M10x30 8
5 U200-00020 Screw - M8x16 5
6 U200-00021 Blade 2 1
7 U200-00022 Blade 1
8 U200-00023 front plate - Blade box 1
9 U455-00002 Bolt - M8x16 8
10 U200-00024 switch 2
11 UR760-00045 Screw - M4x30 4
12 UR760-00041 Lock nut - M4 4
13 U200-00025 Switch frame 2
14 U455-00009 Bolt - M6x12 4
15 U200-00026 Pulley 1
16 US270-00251 Key - 8x7x30 1
17 UR200-00070 Spring washer - M10 4
18 UZT85-00080 Bearing 2
19 U455-00007 Lock nut - M8 16
20 U200-00027 Axis 1
21 U200-00028 Screw - M8x30 5
22 U200-00029 Fan 4
23 U200-00030 Screw - M8x25 5
24 U200-00031 Blade Disc 1
25 U200-00032 Blade 2
26 U200-00033 Partition 1
27 U200-00034 Washer 1
28 U455-00053 Spring washer - M8 1
29 U200-00035 Bearing partition 4
30 UG390-00079 Bolt - M8x16 1
31 U200-00036 Bearing shield 1




Model:RARO 200C
Outlet hopper




Outlet hopper

No Art Name Qty
1 U455-00002 Bolt - M8x16 2
2 U455-00007 Lock nut - M8 2
3 U200-00011 Outlet baffle 1
4 U200-00012 Upper blade box 1
5 U200-00013 Sponge 1
6 U200-00014 Screw - M6x30 4
7 UG700-00056 Spring washer - M6 4
8 U455-00054 Flat washer - M6 4
9 U200-00060 Washer - M6 4
10 U200-00015 Connection-fixing plate 1
11 U200-00016 Bolt - M8x85 1
12 U200-00017 Bolt - M10x16 4
13 U200-00018 Outlet hopper baffle 1




Model:RARO 200C

Main Body 13

e{mee=D
,HJJ/M

ZMN
) T
%. = i
G 8 SN
d i
\//
)

14
1
16



Main Body

No Art Name Qty
1 UzT85-00116 Bolt - M10x45 4
2 U455-00029 Flat washer - M10 4
3 UR200-00070 Spring washer - M10 4
4 UG806-00061 Nut - M10 4
5 U200-00001 Spacer 1
6 U455-00002 Bolt - M8x16 4
7 U200-00002 Key - 4.76*4.76*25 1
8 U200-00003 Pulley 1
9 U200-00004 Belt 1
10 U506-00058 Washer - M8 1
11 U455-00053 Spring washer - M8 1
12 UG390-00079 Bolt - M8x16 1
13 U200-00005 Belt Shield 1
14 U200-00060 Washer - M6 4
15 U455-00054 Flat washer - M6 4
16 UG700-00056 Spring washer - M6 4
17 U200-00006 Screw - M6x35 4
18 U455-00002 Bolt - M8x16 2
19 U455-00053 Spring washer - M8 2
20 U200-00007 Wheel cover 2
21 U200-00008 Bearing 4
22 U200-00009 Wheel 2
23 U200-00010 Chassis 1
24 UA516-00037 Bolt - M10x80 2
25 U537-00111 Lock nut - M10 2
26 UG700-00143 Foot pad 2
27 UG700-00142 Screw - M10x35 2




